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TEST CERTIFICATE

Client ROLEC Gehause-Systeme GmbH
Kreuzbreite 2
D - 31737 Rinteln

Date of order 2023-03-30

TEST OBJECT

Enclosure of series aluDOOR, with recessed lid
Size ADF112 Size ADF152 Size ADF172

The certificate is valid in connection with the test report
No. 113/23

The specimens were tested in accordance with DIN EN 60529 : 2014-09 (VDE 0470-1)
to determine the degree of protection IP Code X8.

Criteria for passing the tests

e [P X8 No water shall enter into the enclosure.

TEST DECISION

The specimens have passed the above mentioned test.

Leipzig, 2023-04-04 Laboratory for Environmental
Testing and Material Testing

&

Dr.-Ing. Frank Erler
Laboratory Manager
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